
 

ABSTRACT 

WELLBORN, LAUREN SUSAN. Drinking Water Quality Assessment and Analysis of 
Centralized and Decentralized Wastewater Treatment Systems in the Philippines. (Under the 
direction of Francis de los Reyes III.) 
 

The Philippines is a nation in Southeast Asia seeking to move forward in its development.  

The centralized and decentralized water and sanitation industries are growing, and a 

nongovernmental organization, Gawad Kalinga (GK), has taken a leading role to address 

issues of homelessness and poverty, significant problems throughout the country.  This 

project had two main goals: to assess the effectiveness and sustainability of water and 

sanitation systems installed in villages built by Gawad Kalinga to help ensure systems 
[...]
for recognition of the likelihood that toxins have been introduced into the system.  It may 

also help in identifying problems which cause bulking and foaming.   

 

Molecular Methods 

Microbial populations in activated sludge were historically studied by cultivation, but 

cultivation techniques have been criticized for their inability to accurately characterize the 

microbial community in terms of dominant and/or important species relating to treatment 

plant function or malfunction (4, 6, 7).  Because of inherent biases associated with culturing 

organisms, cultivation methods have been replaced by molecular methods that permit the 

identification of organisms without the use of isolation and cultivation (4, 6, 7, 9).   



 
 

 
50 

To appropriately infer relationships among diverse species, it is necessary to consider genes 

that have been conserved throughout evolutionary history, such as those that define 

ribosomal RNA (rRNA).  The 16S gene, made up of 1542 nucleotides and located on the 

small unit of the ribosome, is the most conserved gene in all cells, meaning portions of rRNA 

from distally-related organisms are still remarkably similar (4).  The 16S gene has 

hypervariable regions, where sequences have diverged evolutionarily, but also has highly 

conserved regions, which are extremely similar among all species (4).  Because of this 

similarity, sequences of different organisms can be aligned and the differences measured to 

illustrate evolutionary relatedness among species (4).   

It should still be noted, however, that the use of non-culture-based methods including 

polymerase chain reaction (PCR) techniques is also not without its limitations.  Bias may still 

be present because of biases or inefficiencies in DNA extraction or PCR amplification. 

 

Population Breakdown 

Many efforts have been made to characterize microbial populations in activated sludge.  

Many studies performed using 16S rRNA molecular techniques to determine the microbial 

populations present in wastewater treatment reactors in the United States and Europe have 

determined that β-Proteobacteria make up the most significant portion of microorganisms 

found in activated sludge (1,5, 6, 7, 8, 10), but because many of the organisms found in clone 

libraries have not been cultured, details of the organisms found remain largely unknown.   

Figure 15 shows the microbial community structures found in two surveys, one from 

WWTPs in the United States, and one from WWTPs in Europe.  The community structures 

shown represent averages of many samples taken in many different WWTPs (7 foaming in 

the US, 9 nonfoaming in the US, 8 nonfoaming in Europe), including full-scale WWTPs and 

several configurations of lab-scale reactors (1,2).  Two of these studies show that β-



 
 

 
51 

Proteobacteria comprise the majority (approximately 24%) of the microbial population 

present in foaming WWTPs in the US and the plants sampled in Europe, while in non-

foaming plants in the US, α-Proteobacteria and β-Proteobacteria are both dominant, each at 

approximately 24% of the total microbial population (1,2).   



 
 

 
52 

Abundance of Phyla in WWTPs

28.8%

39.2%

13.6%

40.1%

37.7%

35.8%

9.9%

8.0%

12.3%

2.5%

4.9%

15.3%

11.5%

14.8%

2.5%

5.9% 3.7%
8.6%

4.9%

0%

10%

20%

30%

40%

50%

60%

70%

80%

90%

100%

Foaming WWTPs in IL,
USA (2)

Nonfoaming WWTPs in IL,
USA (2)

Nonfoaming WWTPs in
Europe (1)

Location

A
bu

nd
an

ce

Actinobacteria

Firmicutes

Acidobacteria

Bacteroidetes

ε-Proteobacteria

δ-Proteobacteria

γ-Proteobacteria

β-Proteobacteria

α-Proteobacteria

 
Figure 15 - Bacterial Communities in WWTPs (1, 2) 

 



 
 

 
53 

Studies that reported the use of molecular methods to characterize the microbial populations 

in WWTPs located in tropical countries were not found. 

Sampling of WWTPs 
This project was designed to analyze the bacterial populations present in WWTPs in Metro 

Manila, Philippines, with the goal of comparing the microbial community structure of 

tropical WWTPs to those found in temperate countries.  This study aims to further the 

knowledge base used for the design and operation of WWTPs in tropical climates.   

Manila Water Company, Inc.  (MWCI), a private concessionaire that took over the sewerage 

functions of the government run Metropolitan Waterworks and Sewerage System, operates 

some 40 WWTPs in Metro Manila (3).  The data reported here for the chosen WWTPs are 

from MWCI, collected as part of their normal testing.  The WWTPs rely on central lab test 

results for parameters such as BOD5 and solids.  These tests are not performed daily, which 

means adjustments to the operation of the plants cannot be made quickly, and that effluent 

quality may fall outside of standards for many days before it can be corrected.  MWCI also 

reports that operators are apparently more interested in effluent characteristics than in the 

processes themselves, indicating a lack of understanding of the principles of the unit 

treatment processes and their effect on effluent quality.  Only pH and SV30 (30 min settled 

volume, measured using the Imhoff cone) can be measured on site, but no database of this 

information is maintained and pH meters are rarely, if ever, calibrated.  COD and SS cannot 

be measured onsite.  Dissolved oxygen (DO) measurements are not performed (though a 

handheld measurement device is available at some plants), and there are no direct flow 

measurement devices in the treatment plants, meaning flows must always be estimated and 

are therefore not strictly controlled.    

 

MWCI is interested in measuring flows for influent, effluent, return and wasted activated 



 
 

 
54 

sludge, SV30, MLSS, MLVSS, DO, pH, influent and effluent water quality parameters 

required by law (including BOD), alkalinity and nutrient (nitrogen and phosphorus) loadings.  

Acquiring the equipment to perform these tests and educating operators and managers on 

how to correctly perform the tests will probably take several more years;  these data are not 

available for most of the plants from the sampling period (January to June, 2008).   

 

Three WWTPs were chosen for this study: Makati South (MKS), Phil-Am (PHM), and 

University of the Philippines (UP).  Their locations are indicated in Figure 16 and Figure 17.    

 
Figure 16 - Location of WWTPs sampled (Map provided by Google Maps) 

 

 



 
 

 
55 

 
Figure 17 - Location of WWTPs in Metro Manila (Map provided by Google Maps). 

 

The straight-line distances between the plants are as follows: Makati South (MKS) to Phil-

Am (PHM) 8.3 miles, PHM to University of the Philippines (UP) 1.6 miles, UP to MKS 9.1 

miles (11).   

 

These three plants, Makati South, UP, and Phil-AM, were specifically chosen for sampling 

Makati South WWTP 

PhilAm WWTP 

University of the Philippines WWTP 



 
 

 
56 

and analysis from among the approximately 40 WWTPs operated by Manila Water 

Company, Inc.  The Makati South WWTP was chosen because it is the largest treatment 

plant in the country with a 10.5 MGD capacity.   Phil-Am WWTP was chosen because it 

utilizes a unique air lift coarse bubble diffusion aeration system.  The UP WWTP was chosen 

because it serves the University of the Philippines campus and thus has different influent 

characteristics than the other two plants, which serve residential areas.  Schematics and 

details of the plants are described below in as much detail as Manila Water could provide.   

 

University of the Philippines Wastewater Treatment Plant 

The UP WWTP has a 1.8 MGD capacity and serves approximately the green areas within the 

red circle in Figure 18.   

 

 

 

 



 
 

 
57 

 

 

Figure 19 and Figure 20 below show the progression of wastewater and solids through the 

UP WWTP.  

 

Figure 18 –The green areas inside the circle are served by UP WWTP (3). 



 
 

 
58 

 
Figure 19 - Detailed schematic of UP WWTP (3). 



 
 

 
59 

 Figure 20 – Parameters used to design UP WWTP (3). 



 
 

 
60 

Influent enters into a septic tank, which acts as both a settling chamber and a chamber for the 

unmixed, anaerobic digestion of solids.  The wastewater then flows through biomedia and 

moves to an equalization tank, which is a mixed chamber which helps control the flow rates 

throughout the plant.  From there, the flow continues to the aeration tank, and then to the 

clarifier.  At this stage, solids are separated from the liquid stream by settling, and the solids 

stream is divided: some portion of the solids is recycled back to the aeration tank and the 

remainder of the solids is wasted.  The wasted solids move to a sludge holding tank and then 

are sent to a filter press which makes sludge cake for disposal.  After clarification, the liquid 

stream progresses to a clearwell, which acts as a hydraulic control to regulate flow leaving 

the clarifier before it is pumped to an upflow Dynasand filter.  The Dynasand filter is a sand 

filter capable of treating water to remove algae, turbidity and microorganisms (13).  The 

effluent is finally sent to a disinfection tank before release into surface water.   

 

Manila Water reports that WWTPs with septic tanks commonly experience odor problems, 

but did not specify whether the UP WWTP has these problems.  No odors were observed 

during sampling.   

 

Figure 20 illustrates the parameters used to design the UP WWTP.   

Table 1 - Design and Measured Values (April to December, 2008) for UP WWTPbelow 

provides measured values from April to December, 2008.  Note that these values are 

significantly lower than design values.   

 

 

 



 
 

 
61 

 
 

Table 1 - Design and Measured Values (April to December, 2008) for UP WWTP (3) 

Influent units Design Value Measured Value 

Flow Rate m3/d 7024 4002 

BOD mg/L 300 64 

COD mg/L 500 84 

TSS mg/L 220 75 

Effluent    

BOD mg/L ≤ 50 7 

COD mg/L ≤ 100 16 

TSS mg/L ≤ 70 8 

 

 

The UP WWTP receives low BOD in the influent (approximately 60 mg/L).  To maintain a 

good F/M ratio, the plant operates with a low MLSS (normally around 1150 mg/L, though 

sometimes as low as 800 mg/L, compared with the typical 2500 mg/L).  A low influent BOD 

requires the maintenance of low MLSS.   

 

If the total tank volume of 1174 m3 and 80% of that is utilized, then reactor volume is 

essentially 940 m3.   

 

HRT is calculated then as follows:  

 

HRT = Volume/Flow rate 

HRT = 940 m3/ 4000 (m3/d) 



 
 

 
62 

HRT = 0.23 days (5.6 hours) 

 

F/M ratio then is calculated as follows:  

 

F/M = BOD/(HRT*MLSS) 

F/M = 64 mg/L / (0.23 d * 1150 mg/L) 

F/M = 0.24 d-1 

 

This correlates with the reported values of F/M ratio (0.2-0.5 d-1).   

 

Maintaining MLSS at 800-1100 mg/L, however, means that the air supply (fine bubble 

diffusers), which operates continuously, often provides more oxygen than the 

microorganisms require.  The over-supply of oxygen explains the high DO concentrations, 

sometimes reaching as much as 5 mg/L (though typically concentrations in WWTPs are on 

the order of 2 mg/L).  Reducing air flow would save economic resources while 

simultaneously maintain the oxygen concentrations at levels typical in WWTPs, perhaps 

changing the microbial community and producing more reliable effluent.  This could be done 

by reducing the number of blowers in operation at any time, or by replacing the blowers with 

a more flexible air supply.   

 

Table 2 below summarizes operational data available for UP WWTP.   

 

 

 



 
 

 
63 

 

 
Table 2 - Available operational data for UP WWTP 

    Reported (3) Calculated 

    low high average   

HRT hr not reported not reported - 5.6 

SRT d 5 12 - - 

MLSS mg/L 800 1600 1150 - 

F/M Ratio d-1 0.1 0.6 0.3 0.24 

 

PhilAm Wastewater Treatment Plant  

The PhilAm WWTP has a 0.5 MGD capacity and serves approximately the green areas 

within the red circle in Figure 21.   

 
Figure 21 - The green areas inside the circle are served by PhilAm WWTP (3). 



 
 

 
64 

 

Figure 22 below shows the progression of wastewater and solids through the PhilAm 

WWTP.     



 
 

 
65 

Figure 22 - Parameters used to design PhilAm WWTP (3). 



 
 

 
66 

The flow through the PhilAm WWTP is as follows: influent enters into an Imhoff tank, 

which removes solids by settling (and partially digests the solids anaerobically).  Wastewater 

then flows to a sump pit from which it flows to the aeration tank and then to the 

sedimentation tank.  From there, the liquid stream flows to a chlorine contact tank from 

which the flow is released to surface water.  Solids are collected from the sedimentation tank, 

and those that are not recycled as RAS to the aeration tank are sent to a sludge tank.  Though 

information about sludge processing is not clear from information provided by MWCI, it is 

suspected that the sludge tank is a holding tank and that the sludge is taken to a septage 

treatment facility for dewatering and land application.   

 

MWCI could not provide a more detailed schematic for the PhilAm WWTP.  Figure 22 

illustrates the parameters used to design the PhilAm WWTP.  Table 3 below provides 

measured values from April to December, 2008.  Note that these values are significantly 

lower than design values.   

 

Table 3 - Design and Measured Values (April to December, 2008) for PhilAm WWTP (3)  

Influent units Design Value Measured Value 

Flow Rate m3/d 2069 715 

BOD mg/L 200 146 

COD mg/L 350 197 

TSS mg/L 100 100 

Effluent    

BOD mg/L ≤ 50 11 

COD mg/L ≤ 100 24 

TSS mg/L ≤ 70 10 



 
 

 
67 

 

 

The PhilAm WWTP receives low BOD in the influent (approximately 145 mg/L).  A low 

influent BOD requires the maintenance of low MLSS because of the reduced influent 

substrate, but in order to maintain a good F/M ratio, MLSS must be further reduced.  To 

ensure a good F/M ratio, the plant operates with a lower than average MLSS (normally 

around 1800 mg/L, though sometimes as low as 500, and sometimes as high as a 2500 mg/L;  

WWTPs typically operate around 2500 mg/L).   

 

If the total tank volume is 420 m3 and 80% of that is utilized, then reactor volume is 

essentially 336 m3.   

 

HRT is calculated then as follows:  

 

HRT = Volume/Flow rate 

HRT = 336 m3/ 715 (m3/d) 

HRT = 0.48 days (11.4 hours) 

 

F/M ratio then is calculated as follows:  

 

F/M = BOD/(HRT*MLSS) 

F/M = 146 mg/L / (0.48 d * 1800 mg/L) 

F/M = 0.17 d-1 

 

MWCI reports an average F/M ratio of 0.3 for samples measured from April to December, 

2008, with a goal range of 0.2-0.5 d-1.   This calculation suggests that actual F/M ratios may 



 
 

 
68 

be shy of this goal.   

 

The aeration tank at PhilAm utilizes coarse bubble diffusers which pass through draft tubes.  

This circulates the mixed liquor through the draft tubes via airlift action, allowing for 

simultaneous mixing and aeration.  In practice, however, oxygen transfer is low, and typical 

residual dissolved oxygen concentrations in the mixed liquor are around 0.35 mg/L.  This 

low DO content also explains the dark color of the sludge, an indication that fermentation is 

taking place.  Changing the aeration system to one that provides an adequate oxygen supply 

(2 mg/L dissolved oxygen) would change the microbial population present (and perhaps 

improve plant performance), but would also increase sludge production.    

 

Table 4 summarizes available operational data for PhilAm WWTP.   

 

Table 4 - Available operational data for PhilAm WWTP 

    Reported (3) Calculated 

    low high average   

HRT hr not reported not reported - 11.4 

SRT d 5 12 - - 

MLSS mg/L 500 2500 1800 - 

F/M Ratio d-1 0.06 0.7 0.3 0.09 

 



 
 

 
69 

Makati South Wastewater Treatment Plant 

The Makati South WWTP has a 10.5 MGD capacity and utilizes 73 km of sewer networks to 

serve a total area of 600 ha (approximately the green areas within the red circle in Figure 23).   

 

 
 

 

Figure 24 and Figure 25 below show the progression of wastewater and solids through the 

Makati South WWTP.     

 

Figure 23 - Area served by Makati South WWTP (3). 



 
 

 
70 

 
 
 

Figure 24 - Detailed schematic of MKS WWTP (3).



 
 

 
71 

Figure 25 – Parameters Associated with Makati South WWTP (3) 



 
 

 
72 

Influent wastewater enters into a lift station, is sent to a bar screen, and then continues to a 

grit chamber.  Flow continues to primary sedimentation, aeration, and clarification.  At this 

point, the wastewater stream flows to chlorination and discharge.  There is a solids recycle 

from the secondary clarifier back to the aeration tank.  The solids stream collected from the 

primary sedimentation tank and the waste activated sludge from secondary sedimentation is 

sent to a digester, a sludge settling tank, and then to covered drying beds.  Manila Water 

reports that a Waste-to-Energy methane recovery reactor has recently been installed on the 

solids digester, so the drying beds are now receiving only digested solids from this reactor 

(not included in diagram).   

 

Figure 25 shows measured values for flow rate, BOD, COD and TSS in the MKS WWTP.  

Table 5 below summarizes the values provided in Figure 25.  It should be noted that these are 

assumed to be measured values rather than design values;  this could not be confirmed with 

MWCI.   

 

Table 5 – Operational data from MKS WWTP (3) 

Influent units Measured Value 

Flow Rate m3/d 20623 

BOD mg/L 222 

COD mg/L 307 

TSS mg/L 240 

Effluent   

BOD mg/L ≤ 50 

COD mg/L ≤ 100 

TSS mg/L ≤ 70 



 
 

 
73 

 

 

The MKS WWTP receives average BOD in the influent (approximately 220 mg/L).  MWCI 

reports that the MLSS in the plant is maintained around 2000-2500 mg/L.   

 

If the total tank volume of 27848 m3 and 80% of that is utilized, then reactor volume is 

essentially 22280 m3.   

 

HRT is calculated then as follows:  

 

HRT = Volume/Flow rate 

HRT = 22280 m3/ 20623 (m3/d) 

HRT = 1.08 days (25.9 hours) 

 

F/M ratio then is calculated as follows:  

 

F/M = BOD/(HRT*MLSS) 

F/M = 222 mg/L / (1.08 d * 2250 mg/L) 

F/M = 0.09 d-1 

 

MWCI reports an average HRT of 8 hours for this plant (4 hours during peak times), and did 

not report an average F/M ratio.  An F/M ratio of 0.09 d-1, however, is too low, and an HRT 

of nearly 26 hours is too long.  Operating with an HRT of 8 hours, however, changes the F/M 

ratio to 0.36, which would be appropriate.   

 



 
 

 
74 

The aeration tank at Makati South utilizes fine bubble diffusers, and typical dissolved oxygen 

concentrations in this plant are around 1mg/L.  Oxygen concentrations are lower in the 

Makati South WWTP than in the UP WWTP because the influent BOD is higher, which 

translates to a higher MLSS concentration and thus higher oxygen demands (and less surplus 

oxygen). 

According to data from Manila Water, Makati South WWTP was the most reliable among 

the three plants at passing effluent standards for levels of coliforms, BOD and COD (3).   

 

Table 6 below summarizes available operational data for MKS WWTP.   

 

Table 6 - Available operational data for MKS WWTP 

    Reported (3) Calculated 

    low high   

HRT hr 4 8 25.9 

SRT d 3 15 - 

MLSS mg/L 2000 2500 - 

F/M Ratio d-1 not reported not reported 0.09 

 



 
 

 
75 

Materials and Methods 

Sampling  

Samples were collected from three WWTPs in Metro Manila, Philippines from January to 

June, 2008.  Samples (approximately 500mL) were collected from the surface of aerated 

activated sludge basins at each of the WWTPs and were immediately transported to the 

University of the Philippines Institute of Biotechnology Laboratory.  Samples were 

centrifuged in 50 mL tubes, and the supernatant was decanted.  Pellets were stored at -20°C 

for several months before they were freeze-dried and transported back to North Carolina 

State University for DNA extraction.  None of the treatment plants were experiencing 

foaming during collection.   

 

Extraction of Bacterial DNA 

Samples were reconstituted using RNAse free water, and DNA was extracted in triplicate 

using a lab method developed at North Carolina State University.  This process first removes 

humic acids from the sample (which may interfere with extraction or future PCR related 

processes), and then lyses the cells in the samples to release the contained DNA.  Remaining 

cellular debris and salts are removed and the precipitated DNA is eluted with TE buffer.  The 

process is described in more detail below.   

 

Approximately 0.25 g of each reconstituted sample was used for each extraction.  Humic 

substances were precipitated prior to cell lysis using a low pH aluminum sulfate solution 

(100mM NaH2PO4, 100 mM Al2(SO4)3;  pH 6.0).  To ensure humic acids were precipitated, 

the pH of the soil/aluminum sulfate solution was lowered to 6.0 using HCl.  A lysis solution 

(100mM NaCl, 500 mM Tris, 10% SDS 1% Sodium Pyrophosphate;  pH 9) was added and 

the pH was raised to 9.0 using NaOH (while ensuring the pH did not exceed 9.8).  Glass 



 
 

 
76 

beads were added (100um diameter), and the samples were beat at max speed for one minute.  

The tubes were centrifuged (5 minutes, 13,200 rpm) and the supernatant (containing the 

DNA) was transferred to a clean tube.  Ammonium acetate (7.5 M) was added (volume 

added = half of supernatant volume), the mixture was inverted to mix, and the tubes were 

centrifuged for 5-10 min at 13,200 rpm.  At this point, the precipitate contained detergents, 

proteins and other cellular debris, so the supernatant (containing the DNA) is transferred to a 

new tube, isopropanol (100%;  volume added equal to volume of supernatant) was added to 

the supernatant and incubated at room temperature for 15 minutes.  The tubes were 

centrifuged (10 minutes, 13,200 rpm) to collect the DNA in the bottom of the tube.  The 

supernatant was decanted, and the pellet was washed with 70% ethanol to remove remaining 

salts present in the pellet.  The tubes were centrifuged again (3 min at 13,200 rpm) to reform 

the pellet.  The  ethanol was decanted and the pellets were dried for 5 to10 minutes.  TE 

buffer (RNAse and DNAse-free;  pH 8.0) was added and the tubes vortexed to solubilize the 

pellet. all DNA concentrations for the samples were quantified by measuring absorbance at 

260 nm (Nanodrop, Thermo Fisher Scientific, MA, USA) and adjusted with TE buffer to 

concentrations of 30-60 ng/uL.   

The Terminal Restriction Fragment Length Polymorphism Process (T-RFLP) 

Species richness is defined as the number of species within a community, while species 

evenness is defined as the abundance of species populations within the community (23).  

These two parameters, central for characterizing microbial communities, are unable to be 

accurately quantified using culture-based methods because of the inability to culture some 

organisms, and because others are easily cultured, providing an inaccurate picture of the 

microbial community (23).  Clone libraries (described in detail below) are one option to 

overcome culture-based methods, but creating clone libraries of a reasonable size will still 

yield results which omit some species.   

 



 
 

 
77 

Terminal Restriction Fragment Length Polymorphism (T-RFLP) was developed in response 

to these problems.  T-RFLP works by applying a fluorescently labeled forward primer to the 

5’ end of a DNA sequence and then amplifying the DNA using PCR.  A restriction enzyme is 

combined with the PCR product, which cuts the DNA sequences at a specific sequence from 

the 5’ (fluorescently labeled) end.  The fragments are separated such that only the fragments 

from the 5’ end of the PCR product to the restriction site are considered “Terminal 

Restriction Fragments” (T-RFs);  these fragments are used to characterize the microbial 